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Quality passport
3akasz / Order NO:

B¢

Ipy3ononyuarens / Cons NUCTEK

oT 24.06.2016
27732
¥nogooz20450

AsToTpaHcnopt N? / truck
BaroH N? / Freight car N!

data otrpysku / Shipment dat

y520TT47

TosapHasa HawnagHas / Bill of lading 29906

MNpoaykuwn / Product nam fucr, 'y
FOCT,TV,EN
. Macca naakn | Macca nagxe PR
No Ne naduxu Ne pynona Pasmepet  |[loa.| Kon-o,mT | Kon-so mecr HeTTO.T 6pyrTo,T CraHpapT Ha
o MapKy CTAH
. . . . Package
Packet Nr Coil Nr Dimensions [Pos.| Quantity quantity Net Gross Standart
1} 027060.3 109705-2 1x1250x2500 5 94 l 2,27 2,31 EN 10327:2004,
2 | 027061.3 109705-2 1x1250x2500 5 94 i 2,27 2,31 EN 10327:2004,
3 ) 0270623 109705-2 1%1250%2500 5 94 1 2,27 2,31 EN 10327:2004,
n 100585-2, " .
4 | 027063.3 109705-2 1%1250x2500 5 94 1 2,27 2,31 EN 10327:2004,
5 ] 0270643 100585-2 1%1250x2500 94 1 2,27 2,31 EN 10327:2004,
6 | 027065.3 100585-2 1%1250x2500 5 94 1 2,27 2,31 EN 10327:2004,
027066.3 100585-2 1x1250x2500 5 94 l 2,27 231 EN 10327:2004,
100583-3
b ] L] ] iy |
8 | 027067.3 100585-2 1x1250x2500 s 94 1 2,27 2,31 EN 10327:2004,
9 | 027068.3 100583-3 1x1250%2500 5 94 1 2,27 2,31 EN 10327:2004,
UroroTotal B46 9 20,430 20,790
Xumnueckui cocraa nocraawuka/Chemical chemical compasition raw material producer
Mnaska C% |Mn% | P% S% Si% | Ti%
N2 n/p .
Melting
1.2,3.4 (127116 ] 0.05] 0.3 ]| 0,01 Jo,011] 0,02 |o,001
4.8.9.5,6,7]| 200638 | 0,05 | 0,3 |0,012]0,024) 0,02 [0,001

MexaHuueckiue ceolicTea nocrasumkal Mechanical properties raw material producer

Apreana_D=0 { Kayectso oTaenxn Macca yuHkosoro OmocurensHoe | Mpeaen nposHocTM Cpeanss macca
NGKRLITUA NOKDHITHA NO OAHOMY | yanuHenne ABDY% RmH/mm2 LIMHKOB0OM0 NOKPLITHA NG
Ne n/n Maptua o6paauyrim2 Tpém abipasuamr/M2
: Lot quality of the coaling [Weight of zinc coating of| Elongation (%) | Tensile sirength Rm, | The average weight of
finish one samplerfm2 n/mm2N/mm2 zinc coating on three
samplesrim2
1,2,3,4 | 109705 yA M 302,5 33 355 301,4
4,5,8,8, 7| 100585 yA [ 321.7 33 355 315,8
8 9 100583 7.3 M 308,1 32 360 305,1

Xapakrepucrvusm nogkatal Qulity characteristics goods

Bug noeepxHocTH |Tpynna (knacc) npoqHocTW | Mpynna nosepxocTv | Kpomia
Mponasogurens | Ne CK na noakat [Mapka eranu |[CTanaapT Ha mapky Ne SURFACE TYPE STRENGTH CLASS | GROUP SURFACE | Edgs
121-2919 DX51D EN 10327:2004 9 [v]
MMEK 121-2919, 121464 DXS1D EN 10327:2004 |4,7.8,5,6 [¢]
121464 DX51D EN 10327:2004 1,23 0
OB6pabotka nesepxHocTn [ Npamacnueanue | Tun nokpuTur |Tun pynoxa
Surface protection IS QILED Coating type |COIL TYPE
[ Z275 Pynon 'Y
c 2275 Pynowu L
c Z275 Pynou MY
. 115244
Kontino Oy Ab Pacnsrra
24.06.2016 8:43:21
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Mipwmevanne XpaneHue METANNONPOKATE B NMCTEX, PyNoHax, NeHTax, m,
cooTeeTeTBoBaTL TOCT 15150-69 Yonoaus xpaHeHus X3 1ab
Storage of metal sheets, rolls, strips, goryaeotsinkovannyh, colfis
-69 Steraae Table 13 R3

INoznucs

Mnce with GOST 15150

15831313

Parneamane:
2406 2016 8:43 21
Crpmoma2ni2



2940087 QKCINIOPT LEXPORT nucr 1 scaro 2
Opozasen(3ncnoprep) 3aBoa UroTOBHTEIDL m TobapoconposonATe bEbLl Kotysient N 121-2919

Seller(Exporter) Manufactures works Shipping document Ne

QAQ MMK 455002 MATHWTOICPCK KPOBA 93 .
MAGNITOGORSK IRON AND STEEL WORKS 93, CBHASTENBCTBO HCNbITAHHH
MAGNITOGORSK 455002 RUSSIAN FEDERATION [nspcction certificate EN 10204-3.1
I'pyzononyyarens, aapec, cTpana 3arasz Ne 2026821003
Cousignee, address, country Order N 2026821009

370 METANNOCEPBAC (BPEMEHHOE XPAHEHUE OAQ MMK} ana SAKPBITOE AKLUMOHEPHOE QBIECTBO MHTEPKOC-V(NW

196651, CAHKT-NETEPEYP,CAHKT-NETEPEYPT,IKONMNHO, MXOPCKAA 3ABCA, BOM B/H)
Barou Nt Freight car Ne 61583654
Haivenanamie orapa HO ®opara pack| Bsuun xoarpysa | Neseer
Description of goods Standards Geometry |Type of pack,cade| Package My
EN 10327:2004
CTanb DUKHKOBaHHAR EN 101432008 PYROHBI 425 | 17
COILS
% | Mo | Koo | Howepa | Itowcpa |Homepa |Mapka crann i |Tpynma| Kntoun |Bua | Mpyn | [pyn |Buma|Tho |Xep (Co| Pmuepm  waw Macca
mnino| expa | wasow “fl"“‘ﬂ oynina xarcropisn | AposH |Tor/mnp/anjoopep | way |noBep| awka (woxplepoy| pr| Dimensions mm Mass 1
'::“’:"” Cede of ‘“:‘:"’f "!‘f;r N?l’\"';‘ Steel prade and | Stregth | Aceu racy |Surfacd App! Surfacq Dra Coali EdgelGry Ton*mnp®amma |~ e 0
(M [ aad ot calegory group appear | group | group | wing |type |char | dethick*width*leagth | reno | ross
1 | 7 [111120] 200636 | 100583| 3 DX51D M A 2275 1 1.000x1250 8.890] 8.960
EXP 03
21" - S |100585] 2 - M A 2275 1 - 85701 8.040
3|9 - | 300707 [100578] 1 e M A 2275 1 1.250x1250 9.210( 9.280
4|1 -~ Al - 2 - M A 2275 1 -~ 9.170] 9.240;
5 || -~ |B200590{100579] 2 -~ M A 2275 1 - 9.570| 9.640
B |11] - |300535]100575] 2 - M A 2275 1 1.500x1250 8.320| 8.390
7" -~ - 100576 2 - M A 2275 1 - 9.190( 9.260
63.320 63.810
[TorcazaTenn Ko4ecTsa ToBapa Quality characteristics of goods
Ximnuecwubl cocras (30} Chemical composition (%) |  [Tapma ﬂpﬂcﬂm ggﬂ“mfﬁ Agreana | Macea CP-N;'W;
n
C [si [Ma}s [P [T Lots e TR fompum - [Fesp 3 e
[Lnanxa
Heats N?j (Hhna2) (%) {TAu2) {rim2)
Ulimate Clongation | Adhesion Coating mass| Aver.coalina:
strength Run | ABD of 3
ex-picces
x| x| x]|x]x}x
100 |100 fT3Q [1000 (1400 [10CD (Nlrrnﬂ)
200636 5| 2 [30)24 (32} 1 100583 360 320 va s08.10 | 30510
200636| 3 301241121 1 100585 155 330 v 2170 315.80
300707] 7| 1 |26f16)| 10| I 100578 345 350 ya 288,80
Bz2oosgq 2| 1 (24(20] 9| 1 100579 s a0 ¥ 308.90
Mpune- Xumirreckan naccueats(C) Chemicsl passivation (C).
naHie
Note
g .‘ \"‘f.-’
Iata Date: 21.01.16 14:09 Togmics npeacTansmens QKT Signature of the QD representative : Ky3Heloza T.B.:’Paccox'é"r M.
YIIAWHLI B HACTORLLM SONYWEHTE TOBAP COOTBETCTEYET N0 KAYECTEY ASACTEYIOUMM B PO CT2HQAPTAM TEXHUMECKUM YCOBURM U MOXAT GhiTh OTTPYXEH Ha SXCROPT,
It s hereby cerified that (he quality of gocds mentioned in this Document s [n confermity with he RUS Standaris and Specifications, and the goods may be exported.
Visuaily measuring lest was performed with satisfactory resull. Bu3yuiaHO - KIMEPHTERRHBIA ROHTPOND NPDBEAEH € YAOBNETEORUTENLHLIM PESyTITATOM.
We hereby certify that the material described above has been produced and tested according to the contract requiremenis, HacToRwns noATEEPHAAEM, YTO TOBZP,

OTACAHHBIA BLILLIE,GhUN HCTIWTAN 1 NPOWIEEAEH B COTTBETCTBMM ¢ YpeBoRaHuRmME konTparTa.[Tpu obpawenym NO BOPOCAM KBUECTEA CCLINBTLCA HA HOMED CEpTWIMNATE
HaecTE KoHTAHTHAR MdlOPMAUMR ANR PELUSHAA BORPOCOS N0 KAUECTBY PAILENILHA HA CATTE www.mmK.rl 8 paijene "Moxynarenam™"MpeteHinoHHan patoTa,
When applying for quality issues please refer to the number of the certificata of quafity.

Contact Infermation for solution of qualily issues [3 available on the website: www.mmicru In the "For Buyers™ - "Claims work” Section.




940087 IKCIOPT EXPORT nWcT 2 BCEro 2

Tipopasen(Sucnoprep) 3aon mrorosiTels /V\ TosapoconpoBOANTE LU AoKcyaent e 121-2919
Seller(Exporter) Manufactures works M Ship[l:iug dt!:cument o v

OAQ MMK 455002 MATHUTOrOPCK i{PQBA 33

MAGNITOGORSK IRON AND STEEL WORKS 93, CBRAIETENBCTBO HCNbITaHMiL
MAGNITOGORSK 455002 RUSSIAN FEDERATION Inspection certificate EN 10204-3.1
[pysononyuatens, anpec, crpana Jarcas Ne 2026821009
Consignee, address, country OrderNe 2026821009

3A0 METAMNOCEPBUC (BPEMEHHOE XPAHEHWE OAD MNMK) ans JAKPHITOE AKUMOHEPHOE OBLLECTBO MHTEPKOC-IV{I
196651, CAHKT-NETEPEYPL,CAHKT-NETEPBYPT,MKOMMHO, OKOPCIKMA 3ABOL, BOM B/H)

Baroa N¢  Freight car Nt 61583654

HalncHOBAHIIE TOBAPA HI ®opua pack] B u EoR rpyaz | Ne mecr
Description ol goods Standards Geometry | Type of pack,code| Package Nt
EN 16327:2004
CTanb OUMHKOBAHHAR EN 10443-2008 PYNOHBI 425 1-7
COILS
Toxaiarenn icadecrsa ToBapa Quality characteristics of goods
Xanaryecxart cocrap (%) Chemical composition (%) TMaprua ﬂmﬂm ?Juoemmr Agreani Macca Cp.u‘;cczp
opei nokputnk |noxp o
C |si [Ma[S [P [Ti Lots Je (0P
Miaexa
Heats (Hiau2y (%) {rm2) rvz2)
Ullitnate Elongation | Adhesion Coating meass| Aver.coal.ma
strength Rm | ASD of 3
tesl-pizces
Xl x| x| x| x}x
500 |wo fien |tooo [toco | 1000 (N/mm2)
300535) S| 1 13L11s(10] 1 100575 348 6.5 ¥a 30290 | 30210
300535 S| U|3L]19]10] 1 100576 352 I7.C ya 313.30 305.30

[prome- Xuunyeckaz nacoisamii(C) Chemical passivation (C).

YAHHE
Note
i e Ul
N S
. \.C-J,"" . .5,7
Jara Date: 21.01.16 14:09 Noaauce npeactanirena OKIL Sipnature of the QCD representative :  Ky3nenosa ‘LB Paccoxa [LM.

YKA3aHHLIA B HACTOALLEM AOXYMEHTE TOBAP COOTEETCTEYET N0 KAUECTay AeAcTeyowmMM B PO CTaHAApTaM TEXHWYECKWM YCNDBHAM i MoKeT BbiTh DTTRYREH KA KCOCPT.
It |s hereby certified that the quality of goods menifoned In this Document 15 in conformity with he RUS Standaris and Specilications, and the goods may be exported.
Visually measuring test was performed with sotlsfactory result. BrayanoHO - LIMEDITEMEHLIA KOHTPOM NPODEACH € YAOONETROPUTENbHEM DESYETATOM.

We hereby certify that lhe material described above has been produced and testad according to the contract requirements. Hacrosue nogTeepaaen, YT ToB2P,
ONMCAHHLA Borue Gbin WENLITAH W MPOUIBEREH B COOTRETCTEUY C TPESOBIHUAMKH KOHTPaKTa Mpy obpalesiy N0 BOAPCCAM KEHECTEA CChINATLCR Ha KOMep ceprdukata
NAULCTEA, KOHTEXTHAR MHEOPMALMA ANA PellaHA EONPOCOB Mo KAYECTEY PAIMELLIEHA HA caiTe www.mmK.fu & pasfnena "Mokynatenaw™-"Mperehinoxnan pabora,
When applying for quaflly Issues please refer to the number of Lhe cerificale of quality.

Contact information for solution of qualily Issues is avalable on the wobsile: www.mmicru i the “For Buyers” - "Cl2ims work" Section.




933486

IKCNOPT

EXPORT

ueT 1

scerg 1

Seller(Exporter)

Mpoaapen(Ixcuoprep) 3asoa O3roTOBUTEND
Manufactures works

0AOD MMK 455002 MAMHUTOIMOPCK i0APOEBA 93
MAGNITOGORSK IRON AND STEEL WORKS 83,
MAGNITOGORSK 455002 RUSSIAN FEDERATION

I'pysononyuatelin, anpec, CTpana
Consignee, address, country

Barou No  Freight car Ne 56808223

M

TorapoconpoBoanTeIbHLIl J0KYMERT Ne 121-464
Skipping document Ng
CBHACTENLCTBO UCIIBITAHM
Inspection certificate EN 10204-3.1

3axaz Ne
Order Ne

2026820999
2026820899

3A0 METANNOCEPBUC (BPEMEHHOE XPAHEHVIE CAQ MMK) gne JAKPLITCE AKUWOHEPHOE QBLEECTBO WHTEPKOC-VNM
196651, CAHIT-NETEPBYPI,CARKT-NETEPGYPI EKONNKUHO, VOKOPCKWMK 3ABO[L, OM E/H)

HatmeHoBaHIre Tonapa HA chopua pack| Buan kog mpysa | Mo seeT
Description of goods Standards Geometry | Type of pack,code| Package M
EN 10327:2004
CTank OLUHKOBAHHAR EN 10143:2006 PYNOHB! 425 i3
COlLS
Ne | Ne | Kox7o | Houepa | Howepa [Homepa |Mapka ctam s | Tpymua| Kntoms [Bug | Upyn | Tpyn (Buma|Tun (Xep [Co| Poswepst  amg Macea T
lﬂ"" ;:ﬂ C“I"ﬂf ﬁlm} ";P“:; llzlw\ﬂﬂr" karcropi | mpoan [ren/ump/mnnosep | Has | nonep | mka fnoxp|xpos] pr| Dimensions mm Mass
tem|Pos { %0 s 0 s ool | Steet grade and | Stregth | Accu racy [Surfacd Appl Sorfacy) Dra |Coall| Cdge{Gral Ton*mnp*wunia P
No |No ﬁﬁi beats fots | coMpack ealcgory group appear| group | group | wing ltype {char | de [thick*width*length ':,nm-r: m‘
1 117 [111120| 127116 | 109704 1 DX51D M A 1275 1 1.000x 1250 7.190| 7.260
EXP 10412
2|1 - 1109705| 2 - M A 7275 1 B 7.490| 7.560
a1 - -~ |to9707] 1 B M A 2275 1 1.250x1250 7.149) 7.210
21.820 22030
[MoxazaTenir xakecTBA TOBAPA Quality characteristics of goods
Xusssaecilt coctan (%) Chemical compaosition (%) Mapi nmmR g’amﬂﬂmmm Azresies Macea Cp. s!;cc;p
u 04H no ol
C |Si Mn[s P [ Lots Je | Fperutsom FoRpE ok
TMarexa
Heals N-_l {Hhwa?2) (%) radz)y (A
Ultimate Elongation | Adhcsion Coating mass] Aver.coaLimna:
swrenpth Ren | ASO of 3
test-pieces
x| x{x[x]|x]x
102 |0 160 |00 {1000 | 1000 (NfmnQ)
127116] 5| 2 130{11]10} | 109704 358 34.0 A 304.60 303.80
127118| S 0|l 1 169703 a55 330 i 302.50 301.40
127116] 3 o(fuof1 109707 350 a4 va 287.90 29530

pime- Xinamecxas nacenoawwn{C) Chemical passivation (C).

YaHHE

Notc

Jara Date: 04.01.16 11

38

Monnncs npencrasutens OKI1 Signature of the QCD representalive ©

————

Fopbyrora O.C. ,i-"accoxa M.

YKBIZHKLA B HATTORLLEI AOKYMENTE TOEIP COOTBETCTBYT N0 HAMLTTEY REACTEYIOWMNI B PO CTasaapTaM TRXHWIECKYM YENOBUAM M MOXET GhiTh OTIDYHEH Ha SXCRIOPT.
It is hereby certified thal the quality of goods mendioned in this Document |s in conformity with he RUS Standarts and Specifications, and the goods may be exportes.
Visually measuring lest was performed wilh satisfactory resull, BuayantHo - MIMEPUTENGHLIR ROHTPOITL NPOBEAEH C YAORNETEOPKHTENEEEM PEIYTILTATON,

We hereby cerify that the material describad above has been prodiced and tested 2cooding to the contract raquirements. HacroAwum nogTeepspasm, YTO Torap,
ONACAHKBIA BBILLE, Bl UGITLITAH U pOWIDEAEH B COOTEATCTENM & TpeGosaHuaMy KOHTpaxTa, Fipi oBpaieHul N0 BONPOCSM KANECTRA CCLINATHER HA HOMep CepTudvKaTa
raMecTea. KoHTakTHaR WHPOPMAUKA ANR PELUSHAA BONPOCOR N0 KEYECTEY PAIMAteHa Ha caftte www.mmicru b pasgena "Moxynarenss-"TipereH3xorHas pabora,
When applying for quality issues please refer 1o lhe number of e certilicate. of quakty.
Contacl information tor sohution of quallly issues is avallable on the wehslte: www.mmb.ru in the "For Buyars” - "Claima wark” Seclion.




